TC Electronic 26-05-2009

RH450 assembly guide Version E

Scope

Document Histor

Date Initials Description
30-9-2008 MC Document created
17-12-2008 MC Temperature sensor mount changed on Figure 13.

Torque specification added on top cover screws Figure 62 & Figure 63.

Torgue specification added on side cover screws Figure 64.

4-3-2009 MC Torque specification changed on top cover screws Figure 62 & Figure 63

and side cover screws Figure 64. to meet screwdriver specification.

Torque specification and use of thread lock added on nuts Figure 31 and Figure
42

All Torque specification converted to kgf*cm

26-05-2009 MC Torque conversion error corrected (7,5 kgf*cm instead of 0,7 kgf*cm) under
Figure 31 and Figure 42,

Related documents

[1] Docl
[2] Doc2

RH450 assembly guide Page 1 of 37



TC Electronic 26-05-2009

Table of contents

RHA450 aSSEMBIY QUIAE VEISION En......coecuiiieiisie sttt sttt ettt e te e te et e et et e s te st e s beebeeteeseente e e sbesbesbeataeneeneeseeneeneenrens 1
o0 USSP 1
Do TN [ 01T 0L A 1] (o] S 1
REIALEA HOCUMENLS ... .ttt ettt et b etk b et e bt e b e e bt e b e e bt e b e e e bt e b et e b S b e st e b e bRt e b e e b e Rt e b e b e st e be e b e st ebe b ene et b e 1
QLI 1 o] o Tl oT0] ] USRS 2
POWET SCIBEN ASSEIMDIY ...ttt ettt etttk btk h etk e b et e bt E e ek e b e s £ e b e b e R £ e bt e b e R £ e b e e b e At ekt e b e st e b e e b et e b e b st et r e 3

Dirch fan connector aSSEMBIY GUITE ......c..ciiiiiiee bbbttt bbbt be b 3
POWEE DOAIT ASSEIMDIY ...ttt ettt ettt b bt a e b et et e see e b e e Ee e heeE £ e ReeR b e oe e eb e e b e eR e eb £ e Rt eR b e neeebenbeebeebeeneaneennesbenaeabeas 6
MAIN DOAIT ASSEIMDIY ...ttt bbbkt e s e e e bt e ke b e e b £ e Rt eh e e e e b e eb e eh e e b e e Rt eR b e eE e ke e b e eb e e b e e meenee et e nbesbeebents 11
L0 0 AN T=T 4] o] VSR 15
Headphone Breakout ASSEMDIY .........cciiiiiiiie ettt e te e be et e e se e s et e st e beebeateeRees b e e e besbesbeateeneeneesretestesrenrs 19
LR TC oo )t ET=T 141 o] | PSSR 21
2100 g o] P LT F3=T 1 0] ] /R 27
L] o] 0T g F=TcT s 1T=T 0] ]SSP 28
LAY 1o oL TeTY=T ] o] Y2 SPR 29
TOP COVEE ASSEIMDIY ...ttt btk b e ekt b et h e b ekt e b e s e e bt e e b e e bt s e ek e e bt e bt e b e neeb e ebeneeb e ebenn et e ebe e 30
SHAE COVET ASSEIMDIY ...tttk bbbtk E e s e bt e b e b e bt e b e e e bt e b et ekt b et ekt e b et eb e e b et et bt et b 35

RH450 assembly guide Page 2 of 37



TC Electronic 26-05-2009

Power screen assembly

Dirch fan connector assembly guide

Length 120mm l

Figure 1: Use fan E59802111 Wire length is 120mm from housing of fan to bottom of connector.

Figure 2: Polarity should be as shown in the picture. (The connector consists of 2 pcs. E52300611 and 1 pcs. E52300711)

RH450 assembly guide Page 3 of 37



TC Electronic 26-05-2009

Fan E59802111

DR09020-A, Isolation plate for
ventilation grid

4xScrews M4,8x13 E56306211

- |Rubber-Grommet E57602211

DRO900OT, Ventilation Grid

Figure 3: Total amount of components used for fan assembly.

Figure 4: Mount Isolation
Use the adhesive tape on Isolation

plate to attach it to ventilation grid.

RH450 assembly guide Page 4 of 37



TC Electronic 26-05-2009

B

| AL

Figure 5: Mount Rubber-Grommet and Fan as shown in the picture. It is important that the fan is positioned correctly
due to the direction of the air flow.

1 s

Figure 6: The fan is mounted using the 4 screws M4.8x13 E56306211.

RH450 assembly guide Page 5 of 37




TC Electronic 26-05-2009

Power board Assembly

Figure 7: Use isolation plate DR09019 and Inner box Bottom DR09006-F, for this sub assembly.

Figure 8: Mount isolation plate for 1038 Dirch Powerboard (DR09019) as shown in picture.

RH450 assembly guide Page 6 of 37



TC Electronic 26-05-2009

Inner box bottom assembly

F82512001 PCBA 1033 P18401 Dirch
Advanced Power/Amp board

Power screen assembly

E5%001911 MdxE screw

6 pes. E56303211 M3x5mm screw
2 pes. ES6306511 M3xdd screw

b &

& pes. ES6500201
starwasher

Figure 10: Mount the power board in the inner box. Be sure to put it in, in an angel so the surface mounted components
on the backside of the PCB are not damaged.

RH450 assembly guide Page 7 of 37



TC Electronic 26-05-2009

Figure 11: Mount the power board in the inner box, using the screws shown in the picture.

RH450 assembly guide Page 8 of 37



TC Electronic 26-05-2009

Figure 13: Be sure to mount the sensor correctly!! This is WRONG.

Figure 14: Be sure to mount the sensor correctly!! This is CORRECT.

RH450 assembly guide Page 9 of 37



TC Electronic 26-05-2009

RH450 assembly guide Page 10 of 37



TC Electronic 26-05-2009

Main board Assembly

F82511001, PCBA 1038
P18301 Dirch Advanced
Mainboard

E54701312
Ribbon cable

E58206711 DR0O9015, Alu
Switch Spacer

Figure 16: Components used for Main board assembly.

Figure 17: Mount the main board in the inner box. Be sure to put it in, in an angel so the surface mounted components
on the backside of the PCB are not damaged.

RH450 assembly guide Page 11 of 37



TC Electronic 26-05-2009

Mount the switch spacer
DRO9015 on the switch
before inserting the PCBA

-

. q o ~ L T |
g i 5
i 3 pcs. of M3x5 and 3mm
starwasher

LW

Figure 19: Secure the main board with 3mm screws and washers and mount the Ribbon cable.

RH450 assembly guide Page 12 of 37



TC Electronic 26-05-2009

u

“annNnant
......-.‘l.l‘“

Figure 20: Mount the Fan-Cable and solder in the wires from the main board.

RH450 assembly guide Page 13 of 37



TC Electronic 26-05-2009

Securing the components with glue Bend IC17 towards
113 without touching 10pin Cable
6 and glue them should be glued at
U together at the top both ends.
= L
1 E ! o
— : )
@

53

s

m

[ can Z.“

] s ewect ™ Glue C1 and C2
I m [z *‘B' g Ld along edge of TR7
TR TRS -
o 1o E Use Sikaflex 521-FC
| & Funsin FI 5AT H 250V

N CAUTION ! Bend R4 into
uT Fié MT1Z 3
/ FOR CONTINUED PROTECTION / TR6 without
me | g oan AGAINST FIRE REPLACE ONLY touching and

WITH SAME TYPE FUSE. (F1, F2, F3)

e clectrenic P18401-D

glue at top

Glue Q10 to

D
Fan
metal-shield m N /"\ /_\ Glue BR1 and TR6
along edge of TR6.
Glue at the top \/ v v -
of the E ¢ro AN ™ Glue C5 and BR1 at
capacitors 5, the top of BR1
I—,u—j l €45 [ TR2
] \
. a8 Glue at the
top of TR3
over to C70 pon — c28 s
\:/-/ f‘“e_f ) k— 1
l R7 ’l | RI7 | | Q3 W
I L
1'})
> R1EI ki
2 EIE | e
; us K & Bend down C114
L = cs2 and glue to PCB
---------------- % E @ k o RREEMEFarbody
. Glue along N\ ) t | = o, o E
the base of i ~ g ¥ PN e ‘
X1, C380, Ll= - M4 rr TP229
......... R . N~ AGND
[
I\ +

("7
- A\ N\ |/
Glue at the Glue at the top of the
top of the capacitors and bend
capacitors D20 + D21 towards

Glue at the top of C128 +C129
the capacitors
|

Figure 21. Glue must be Sikaflex 521-FC
RH450 assembly guide Page 14 of 37



TC Electronic 26-05-2009

Front Assembly

F82513001 P18501 Dirch Front
LED board

E58104412 DR0O92005, Innerbox Top

5 pcs. E57506411 DR09011, Switchcap for - _R .

5 pcs. E57506511 DR0O9012,
Switch Lightpipe for Dirch

]
'i'!" -'.*‘l

T psc. Nut supplied with the encoderipot.
4

o 0.0 O ©
L\O O O O

DR02014, Isolation plate for
DR09017, Alu Encoder Spacer Frontboard

Figure 22: Components used for front assembly.

Mount § pcs. DRO201T, Al Encoder Spacers

Figure 23: Mount aluminum encoder spacers.

RH450 assembly guide Page 15 of 37



TC Electronic 26-05-2009

Make sure to mount isolation
plate DRO9014 behind the PCBA

el ey~ T

Figure 24: Mount Front PCBs together using 7 nuts see Figure 25 for details.

["

DR0O9005-E, Innerbox Top

F82513001 PCBA P18501
Dirch Front LED board

In between Innerbox top and P18501
Dirch front board is DR02014
Isolation plate for Dirch - Frontboard

DR09017, Alu Encoder
Spacer

Figure 25: It is important to mount the different parts as shown in the picture.

RH450 assembly guide Page 16 of 37



TC Electronic

e e 5

Figure 26: Mount 5 DR09012, Switch Lightpipes as shown in the picture.

Figure 27: Be sure to mount the light pipes as shown in the “correct” picture.

RH450 assembly guide Page 17 of 37

26-05-2009



TC Electronic 26-05-2009

Make sure that the
swicth-cap is firmly attached
to the light-pipe on all 5
switches.

Figure 28: Mount 5 psc. of DR09011 Switchcap as shown in the picture.

RH450 assembly guide Page 18 of 37



TC Electronic 26-05-2009

Headphone breakout Assembly

E54701212 DIRCH
HEADPHONE CABLE

E56400111 Metal

hexnut for single jack
2 pes. EBT504011 Cable -
binder 2,5mmx28mm (

E56303211
M3x5 Torx
\
Headphone breakout \\
from mainboard
E56500201 3.0mm
Starwasher
Dirch Front assembly

Figure 29: Components used for the headphone breakout assembly.

Make sure that
these pins are no
longer than Z2mm

Figure 30: Make sure that pins marked with red circles are less than 2mm high.

RH450 assembly guide Page 19 of 37



TC Electronic 26-05-2009

Figure 31: Mount the Headphone breakout PCB using the M3x5 screw, the 3mm star washer and the hex nut as shown in
the picture. The hex nut must be tightened using 7,5 kgf*cm (0.7 Nm) force. Thread lock must be used on hex nut!

Figure 32: Connect the headphonecable to the Headphone breakout PCB and secure it using the two cable ties.

RH450 assembly guide Page 20 of 37



TC Electronic 26-05-2009

Correct!

Figure 33: The cable tie near the Headphone breakout PCB must be mounted as shown in the “correct picture” to prevent
it from hitting the power screen.

Inner box assembly

DR09020-A, Isolation plate for veﬁtilation grid I

Front assembly Mainboard assembly

——

9 pes. E56300201 [
Screw, M2.5x4.5mm

*| E56400111 Metal hexnut
for single jack

E54701112 Dirch 16 pol ribbon S

| cable for front PCB 2Zmm

Figure 34: Components used for the inner box assembly.

RH450 assembly guide Page 21 of 37



TC Electronic 26-05-2009

Be very careful not to strain the

Figure 35: Bend the cable in to shape using a pair of flat-nose pliers. BE VERY CAREFUL NOT TO PUT ANY STRAIN
ON THE CABLE NEAR THE CONNECTORS!!!!

Figure 36: Mount the ribbon cable to the front board as shown in the picture.

RH450 assembly guide Page 22 of 37



TC Electronic 26-05-2009

| Foam must start very
" | nearto the front PCB

Figure 38: Mount the ribbon cable to the main board as shown in the picture.

RH450 assembly guide Page 23 of 37



TC Electronic 26-05-2009

Figure 40: Fit the top assembly to the main board assembly as shown in the picture. Use the jack connector on the main
board as a starting point.

RH450 assembly guide Page 24 of 37



TC Electronic 26-05-2009

= et : ek S

Figure 41: Mount one screw at the back side of the product as shown in the picture.

E56400111 Metal hexnut
for single jack

Figure 42: Mount four screws and one hexnut at the front side of the product as shown in the picture.

The hex nut must be tightened using 7,5 kgf*cm (0.7 Nm) force. Thread lock must be used on hex nut!

RH450 assembly guide Page 25 of 37



TC Electronic 26-05-2009

4 pes. E56300201
Screw, M2.5x4.5mm

Figure 43: Mount four screws at the side of the product as shown in the picture.

8 pcs. EB6300201 Screw, M2.5x4.5mm

DR02007, Ventilation Grid for Dirch

Figure 44: Mount the ventilation grid using eight screws as shown in the picture.

RH450 assembly guide Page 26 of 37



TC Electronic 26-05-2009

Back plate assembly

|| Hexnut for Pre/post-switch, .
[ supplied with the switch.

~ Innerb bl
2 pes, of E56303211 PORERIL AR
M3x5mm screws. 1

L |8 pes. of E56300201
|| M2.5x4.5mm screws.

2 pes. of plastic hexnut for stackjack,
supplied with the stackjack.

Figure 45: Components used for the back plate assembly.

8 pcs. of E56300201
M2.5x4.5mm screws.

2pos 0 EReIR0IdY s : Hexnut for Prefpost-switch,
sCrews. O ’ 5 } ;
it 3 supplied with the switch.
¥ | 2 pes. of plastic hexnut for stackjack,
| supplied with the stackjack. i

Figure 46: Mount the back plate using the screws/nuts shown in the picture.

RH450 assembly guide Page 27 of 37



TC Electronic 26-05-2009

Rubber feet assembly

E57602711, " i DR02002, Top cover for Dirch
rubber feet X Ly -

Figure 47: Components used for the rubber feet assembly.

Figure 48: Mount the rubber feet’s using the four screws as shown in the picture.

RH450 assembly guide Page 28 of 37



TC Electronic 26-05-2009

Window assembly

6 pes. of DR0O9016, Rubber for

DR02009, Window for 1038 Dirch

Figure 49: Components used for the window assembly.

Figure 50: Mount the “DR09016 Rubber for encoder” in the holes shown in the picture.

RH450 assembly guide Page 29 of 37



TC Electronic 26-05-2009

Top Cover assembly

2 pcs. DR09022,
Foam for Window
Window assembly _ e
s Back plate assembly

Plastic knob for Enceder Dirch

DR09802, Plastic
knob for Pot Dirch

Figure 52: Mount one pcs. of “DR09022-A, Foam for Window” as shown in the picture.

RH450 assembly guide Page 30 of 37



TC Electronic 26-05-2009

Align with these two edges

Figure 53: Mount one pcs. of “DR09022-A, Foam for Window™ as shown in the picture.

r 1

MEM2  MEM3 MUTE

REBELHEAD tc electronic

) PHONES

INPUT

Figure 54: Mount the “Window assembly” as shown in the picture.

RH450 assembly guide Page 31 of 37



TC Electronic

[OOSR mgM1 MEM2  MEM3 MUTE

REBELHEAD tc electronic

TNPUT _ @) PHONES

B Mount 6 pcs. DR09801, Plastic knob for [ Mount one DR09802-C,
S Encoder Dirch * Plastic knob for Pot. Dirch

i r
: H

Figure 55: Mount knobs as shown in the picture.

Figure 56: Slide inner box into top cover as shown in the picture.

RH450 assembly guide Page 32 of 37



TC Electronic CONFIDENTIAL 26-05-2009

Figure 57: Make sure the window fits into the groove all the way round the top cover as shown in the picture.

RH450 assembly guide Page 33 of 37



TC Electronic

Mount 6 pes. E56303711Screw, 3.0x8.0mm
BN3327 countersunk Black

Figure 59: Mount the top cover to the inner box using seven screws as shown in the picture.

RH450 assembly guide Page 34 of 37

26-05-2009



TC Electronic 26-05-2009

Side cover assembly

DR09004, Side cover for Dirch

|2 pes. E56306411
M4x16 Hexalobular
| socket head cap

|2 pcs. E56500711
M4 Serrated Lock
Wascher

6 pes. E56306311
M5xT Torx Black

Figure 60: Components used for the Side cover assembly.

Wi Bt i
A Mot symmetrical!!! Be sure to mount it as shown in this picture
YT y

LrE ¥ ‘

Figure 61: Mount the silpad as shown in the picture.

RH450 assembly guide Page 35 of 37



TC Electronic 26-05-2009

Figure 62: Mount the three screws as shown in the picture.

Figure 63: Mount the three screws as shown in the picture.

These six screws must be tightened using 16 kgf*cm (1.6 Nm) force.

RH450 assembly guide Page 36 of 37



TC Electronic

S L

Figure 64: Mount the two screws and two lock washers as shown in the picture.

These two screws must be tightened using 16 kgf*cm (1.6 Nm) force.

RH450 assembly guide Page 37 of 37

26-05-2009



